
Capital Improvement Program 

Fiscal Years 2026-2035 

Metropolitan Sewerage District  

of Buncombe County, North Carolina 

2028 Riverside Drive 

W.H. Mull Building 

Asheville, NC 28804 

Phone: (828) 254-9646 

Website: www.msdbc.org 



 
              Metropolitan Sewerage District 

             Of Buncombe County, North Carolina 

             Fiscal Years 2026—2035 

 

    Board of Directors 
Board Member 

M. Jerry Vehaun, Chairman 

Al Whitesides, Vice-Chairman 

Jackie W. Bryson, Secretary/Treasurer 

MaƩ Ashley, Jr. 

Douglas Dearth 

Sheila Franklin 

William G. Lapsley 

Esther Manheimer 

MarƟn Moore  

Chris Pelly 

Nathan Pennington 

Allan Tarleton 

Robert C. WaƩs 

Gwen Wisler 

RepresentaƟve of                               

Town of Woodfin   

County of Buncombe 

Town of Woodfin 

Town of Montreat 

Town of Weaverville 

Cane Creek Water & Sewer District 

Cane Creek Water & Sewer District 

City of Asheville 

County of Buncombe 

City of Asheville  

County of Buncombe 

Town of Biltmore Forest 

Town of Black Mountain 

City of Asheville 

                                  CIP Committee Members 
 

Robert C. WaƩs, Chairman 
MaƩ Ashley, Jr. 
William G. Lapsley 
Chris Pelly 
Nathan Pennington 
Allan Tarleton 
 
City of Asheville 
Town of Biltmore Forest  
Town of Black Mountain 
Buncombe County    
Henderson County/Cane Creek Water & Sewer District 
Town of Montreat 
Town of Weaverville 
Town of Woodfin 
Woodfin Sanitary Water & Sewer District 
 

General Manager 
Director of Engineering 
 

Debra Campbell 
Jonathan Kanipe 
Josh Harrold 
Avril Pinder 
Marcus Jones, P.E. 
Savannah Parrish 
Scoƫe Harris  
Shannon Tuch 
Seth Eckard 
 
 
Thomas E. Hartye, P.E. 
Hunter Carson, P.E. 



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

This Page Intentionally Blank 
 

 



Capital Improvement Program 
Fiscal Years 2026—2035 

Overview 



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

This Page Intentionally Blank 
 

 



NCDEQ-DWR has requested that the following information be provided in this document, in 
accordance with the Performance Standards as defined in MSD’s Collection System Permit 
WQCS00004. 
 
 
 
Goal Statement 
 
The mission of the MSD Capital Improvement Program is to produce, manage, and complete 
engineering projects for the repair and rehabilitation of the District’s collection system and Water 
Reclamation Facility (WRF). This shall be undertaken in the most efficient and effective manner 
necessary to ensure the reliable delivery and treatment of wastewater at an equitable price and 
in an environmentally sensitive manner. 
 

 
 

Description of the Project Area & Existing Facilities 
 
 

Collection System 

 
The MSD service area covers approximately 264 square miles.  MSD provides service to areas 
within the French Broad River Valley and the Swannanoa River Valley. There are over 1,165 
miles of public sanitary sewer line, 39 pump stations within the collection system, and 
approximately 35,039 manholes system-wide. Approximately 81 miles are large interceptors 
with diameters ranging from 24" to 66". Approximately 244 miles are small lines with diameters 
6” or less and the remainder are medium size lines ranging from 8" up to 21". Much of this pipe 
is between 50 and 100 years old and is in significant need of rehabilitation or replacement. The 
District currently provides service to approximately 60,000 accounts and 207,100 people.  
  
  
Water  Reclamation Facility  
 
The Water Reclamation Facility (WRF) is a 40MGD secondary treatment plant serving 
Buncombe County (specifically Asheville, Biltmore Forest, Black Mountain, Montreat, 
Weaverville, Woodfin and Buncombe County at large), and northern Henderson County 
(formerly the Cane Creek Water and Sewer District, which merged with MSD on July 1, 2020).  
 
Overall, MSD serves a combined customer population of 207,100 and over 30 separately billed 
industries. The facility treats a current average daily flow of approximately 20.1 MGD. The WRF 
is an attached growth design, comprised of 152 rotating biological contactors (RBC’s), which 
provide full secondary treatment. These RBC’s provide 450-500 acres (3+ acres each unit) of 
surface area for biological growth. MSD’s facility is believed to be the largest RBC plant in the 
world. The plant consists of: 
  



Preliminary Treatment Components  

 Influent Multirake Barscreens (2 units, ½ inch Bar Spacing, 40 mgd each) with 
screenings washer/compactor and shaftless screw conveyer  

 Influent Pumps (3 units) - 35 MGD rated capacity each  
 Perforated Plate Fine Screens (3 units, ¼ inch openings, 40 mgd each) with 

screenings washer/compactor 
 Vortex Grit Removal (2 units, 50 mgd each) - Removal Rate 95% of Grit > 140 Mesh 
 Storm Surge System - Utilizes (3) 5mgd pumps and (2) 2.1 million gallon tanks to 

temporarily store storm surge flows over 65 mgd, for temporary peak shaving. 
 

 Primary Treatment Components  

 Primary Clarification - Chemically Enhanced Kruger ACTIFLO system   
 

Secondary Treatment Components  
 

 1st Stage RBC’s (44 units)  
 2nd Stage RBC’s (72 units)  
 3rd Stage RBC’s ( 36 units)  
 Intermediate Pumps (3 units) - pump water to clarifier from 3rd RBC stage  
 Intermediate Clarifier (4 cells - total volume 2 MG)  
 Microfiltration via AASI AquaDisk Units (16 units)  

 
Disinfection Components  
 

 Sodium Hypochlorite solution - average feed 1000 gallons/day at 6.5% solution 
strength  

 
Residuals Handling Components  
 

 Gravity Thickeners (2 units) - 100 foot-diameter each  
 2.5 Meter Belt Presses (2 units)  
 Fluidized Bed Incinerator (designed for 3,317 dry tons per hour, or 39.8DT/day)  

 
Energy Management Components  
 

 Two separate power circuits from Duke Energy for plant, with Automatic Transfer 
Switch if one fails 

 4 Megawatt total from three Diesel Generators (emergency backup power for WRF; 
will maintain full treatment processes during a power outage) 

 850 Kilowatt Hydro Turbines (3 units) - induction units (French Broad River source). 
These generate power using the District’s dam/flume.  

  



 
Automation Components  
 

 SCADA (Supervisory Control and Data Acquisition) - full automated control of WRF  
 
 

Sludge Management Plan  
 

 MSD utilizes its fluidized bed incinerator as its primary residual management 
option. MSD also maintains an arrangement with the Buncombe County 
Landfill (lined) for planned maintenance and emergencies. Presently the 
facility is managing 17-20 DT’s per day of residuals. The facilities are 
designed for 39.8 DT’s per day. Sludge generated at the facility is primary and 
secondary in nature, with secondary sludge consisting of sloughings from the 
RBCs.  

 
 Sludge is thickened in on-site gravity thickeners to a consistency of 2-5% 

solids at which time it is then pumped to the 2 1/2-meter belt presses. These 
units dewater the sludge to approximately over 22% solids and then it is 
pumped to the incinerator.  Air emissions from the incinerator are of excellent 
quality.  Incinerator ash is thickened on-site via a gravity ash thickener and 
then pumped to an on-site lagoon. Groundwater is monitored in accordance 
with NCDEQ requirements (up & down gradient).  

 
 The incinerator system provides the most cost-effective method for sludge 

management. Supplementary fuel is sometimes required due to the 22% 
solids content - natural gas via Enbridge Gas North Carolina is utilized for this 
purpose.  

 
 As stated above, MSD maintains an agreement with the local county landfill 

(lined) to dispose of dewatered sludge during emergency and/or maintenance 
activities. This provides a second residuals management alternative, when or 
if needed.  



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

This Page Intentionally Blank 
 

 



Capital Improvement Program 
Fiscal Years 2026—2035 

Program Summary  



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

This Page Intentionally Blank 
 

 



METROPOLITAN SEWERAGE DISTRICT OF BUNCOMBE COUNTY, NORTH CAROLINA
TEN YEAR CAPITAL IMPROVEMENT PROGRAM

FY 2025-2026 through 2034-2035

FY 25-26 FY 26-27 FY 27-28 FY 28-29 FY 29-30 FY 30-31 FY 31-32 FY 32-33 FY 33-34 FY 34-35

BUDGET FOOTAGE BUDGET FOOTAGE BUDGET FOOTAGE BUDGET FOOTAGE BUDGET FOOTAGE BUDGET FOOTAGE BUDGET FOOTAGE BUDGET FOOTAGE BUDGET FOOTAGE BUDGET FOOTAGE

INTERCEPTOR AND WET WEATHER REHABILITATION

Beaverdam Creek WW (CDM #10) Buncombe County BD 2001191 14 5,500 $2,405,200 $0 $0 $0 $38,500 $18,000 $145,700 $2,000 $2,201,000 5,500 $0 $0 $0

Biltmore WW (CDM #3) Biltmore BD 2001192 24 2,200 $1,220,250 $0 $0 $15,400 $3,400 $155,850 $1,045,600 2,200 $0 $0 $0 $0 $0

Dingle Creek Interceptor Asheville TH 2006010 8 7,871 $3,120,957 $92,957 $0 $0 $0 $0 $0 $0 $0 $3,028,000 7,871 $0 $0

Four Mile Creek WW (CDM #1) Biltmore Forest BD 2001193 8 3,400 $1,423,400 $0 $0 $0 $0 $0 $0 $24,000 $3,400 $45,000 $1,351,000 3,400 $0

Lower Swannanoa Interceptor Asheville BD 2004040 9 6,980 $18,538,379 $250,717 $0 $0 $0 $436,250 $130,000 $8,850,206 3,490 $8,871,206 3,490 $0 $0 $0

Middle Beaverdam Crk. @ I-26 Woodfin TH 2010002 8 2,930 $1,392,430 $7,430 $0 $0 $0 $0 $0 $0 $48,500 $25,000 $1,311,500 2,930 $0

South Swannanoa WW (CDM #4) Asheville BD 2001195 36 8,040 $6,074,460 $0 $0 $57,000 $6,000 $102,350 $1,467,700 2,000 $4,441,410 6,040 $0 $0 $0 $0

Swannanoa Equalization Tank Swannanoa HC 2019046 N/A 0 $35,047,859 $8,748 $75,000 $516,111 $0 $0 $0 $0 $0 $0 $0 $0

Town Branch Int - Phase III Asheville DP 2017158 10 3,600 $2,710,850 $0 $0 $0 $0 $0 $0 $28,000 $9,000 $160,850 $2,513,000 3,600 $0

SUBTOTAL 40,521 $71,933,785 $359,852 $75,000 0 $588,511 0 $47,900 0 $712,450 0 $2,789,000 4,200 $13,345,616 9,530 $11,133,106 8,990 $3,258,850 7,871 $5,175,500 9,930 $0 0

Inflation per ENR Const. Cost Index 3.32% 1.0000 1.0000 1.0000 1.0332 1.0675 1.1029 1.1396 1.1774 1.2165 1.2569 1.2986 1.3417

SUBTOTAL with inflation 40,521 $71,933,785 $359,852 $75,000 0 $608,050 0 $51,133 0 $785,792 0 $3,178,236 4,200 $15,713,054 9,530 $13,543,245 8,990 $4,095,955 7,871 $6,720,901 9,930 $0 0

FY 25-26 FY 26-27 FY 27-28 FY 28-29 FY 29-30 FY 30-31 FY 31-32 FY 32-33 FY 33-34 FY 34-35

BUDGET FOOTAGE BUDGET FOOTAGE BUDGET FOOTAGE BUDGET FOOTAGE BUDGET FOOTAGE BUDGET FOOTAGE BUDGET FOOTAGE BUDGET FOOTAGE BUDGET FOOTAGE BUDGET FOOTAGE

GENERAL SEWER REHABILITATION

Antique Lane @ Canie Creek Asheville DP 2022023 14 6,039 $2,471,000 $0 $50,000 $1,000 $213,300 $34,700 $2,172,000 6,039 $0 $0 $0 $0 $0

Adams Street Asheville SA 2012126 12 2,630 $1,157,800 $11,800 $0 $0 $0 $0 $16,000 $18,000 $80,000 $1,032,000 2,630 $0 $0

Arlington Street Asheville DP 2015008 15 3,230 $1,452,000 $0 $0 $0 $0 $0 $20,000 $1,000 $15,000 $1,416,000 3,230 $0 $0

Asheville Rd. @ US Hwy 70 Swannanoa TH 2023005 17 5,470 $2,458,210 $0 $0 $0 $43,760 $15,000 $114,900 $22,850 $2,261,700 5,470 $0 $0 $0

Atkins Street Arden BD 2014012 19 1,833 $771,930 $5,480 $0 $0 $0 $2,600 $49,850 $714,000 1,833 $0 $0 $0 $0

Avena Rd. @ Flat Creek Rd. Black Mountain TH 2021009 43 1,985 $840,182 $0 $0 $13,000 $32,950 $794,232 1,985 $0 $0 $0 $0 $0 $0

Avon Ave. @ Haywood Rd. West Asheville BD 2021003 65 218 $206,550 $57,450 $149,100 218 $0 $0 $0 $0 $0 $0 $0 $0 $0

Beale Road at Copney Lane Asheville DP 2009129 40 5,430 $2,344,375 $24,025 $185,000 $116,350 $2,019,000 5,430 $0 $0 $0 $0 $0 $0 $0

Bear Creek Road W. Asheville SA 2011117 6 2,800 $1,269,900 $7,900 $0 $0 $0 $0 $0 $1,500 $16,500 $138,500 $0 $1,105,500 2,800

Bellevue Road S. Asheville DP 2015175 15 1,100 $753,336 $34,950 $71,386 $16,000 $631,000 1,100 $0 $0 $0 $0 $0 $0 $0

Bent Tree Rd. @ Old Toll Rd. Asheville DP 2024034 NA 0 $24,000 $12,500 $11,500 $0 $0 $0 $0 $0 $0 $0 $0 $0

Braddock Way - PRP 20002 Asheville TH 2006025 22 3,199 $1,923,853 $40,603 $137,350 $78,500 $1,667,400 3,199 $0 $0 $0 $0 $0 $0 $0

Broadway St. at Bordeau Place Asheville DP 2009034 22 475 $259,750 $6,250 $0 $0 $0 $253,500 475 $0 $0 $0 $0 $0 $0

Central Ave. @ I-240 Asheville SA 2014180 37 1,224 $1,020,750 $6,000 $2,000 $25,500 $987,250 1,224 $0 $0 $0 $0 $0 $0 $0